

FOLFIRINOX療法

2週1コース

薬剤名	投与量	投与ルート	1コース			
			1日目	2日目	3日目	4～14日目
イリリテカン	180mg/m ²	点滴静注	○			休薬
オキサリプラチン	85mg/m ²	点滴静注	○			
レボレボリネート	200mg/m ²	点滴静注	○			
フルオウラシル	400mg/m ²	急速静注	○			
フルオウラシル	2400mg/m ²	持続静注	○(46時間持続)			

支持療法	ルート	用途
5-HT3製剤 + DEX	点滴	制吐
アプレピタクト	内服(d1,2,3)	制吐